SPORTON LAB.

FCC RF Test Report

Report No.

: FR260819-01D

11A_Antl_5700

ao
[ v ]
Ref Level 20.00 dém Offset 16.06 d8 @ RBW 500 kHz
| Att 25dB  SWT 1ms @ VBW 2 MHz Mode Sweep
@153 View
M1 M1[1] 11.16 dBm|
1048 Y. 5.7007590 GHz|
Tb’w 17.182817183 MHz
0dB "J"y&
-10 dBm ’r(
hph ™ Pt |
-40 dB
=50 dBr
-60 dB:
-70d
CF 5.7 GHz 1001 pts Span 40.0 MHz
(Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.700759 GHz 11.16 dBm
T1 1 5.6914486 GHz 1.01 dém Occ Bw 17.182817183 MHz
T2 1 5.7086314 GHz 0.66 dBm

11A_Antl_5720

spectrum I né:l
Ref Level 20.00 d8Bm Offset 15.87 d8 @ RBW 500 kHz
| Att 25dB  SWT 1ms @ VBW 2 MHz Mode Sweep
@153 View
M1 mM1[1] 11.68 dBm
= 5.7209590 GHz|
10 = B, 17.182817183 MHz
0 dB! MJ/ \“A‘Lu
-10 dBm: /y \
-20 d M
40 de
-50 dBrr
-60 dB
-70 d
CF 5.72 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.720959 GHz 11.68 dém
T1 1 5.7114486 GHz 1.67 dBm Occ Bw | 17.182817183 MHz
T2 1 5.7286314 GHz 0.49 dBm

[

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2A4DH-4689

Page Number

1 A2-30 of 77



SPORTON LAB.

FCC RF Test Report

Report No.

: FR260819-01D

11A_Antl_5745

o
v
Ref Level 20.00 d8m Offset 15.75 d8 @ RBW 500 kHz
| Att 25dB  SWT 1ms @ VBW 2MHz Mode Sweep
@153 View
M1 M1[1] 12.29 dBm|
5.7459190 GHz|
B Y- "
1od T SeeBta, 17.182817183 MHz
0dB ‘r/,“
-10 dBm: JJF \“L“
20d8 T aliidig.
WW Hy Wwwvw
-30 dem
-40 de
=50 dBr
-60 dB:
-70d
CF 5.745 GHz 1001 pts Span 40.0 MHz
(Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.745919 GHz 12,29 dBm
T1 1 5.7364086 GHz 2.10 dBm Occ Bw 17.182817183 MHz
T2 1 5.7535914 GHz 2.44 dBm

11A_Antl_5785

spectrum I

Ref Level 20.00 dém
| Att 25 dB

Offset 16.07 d& @ RBW 500 kHz

SWT 1ms @ VBW 2 MHz Mode Sweep

@153 View

10 dB

M1 mi[1]

0 dB!

Y AV
Lo o -3 R

11.89 dBm|
5.7832020 GHz|
17.222777223 MHz|

-10 dBm

20 d Wﬂ

-30 dBm

Mot

-40 de

-50 dBr

-60 dB

-70d

CF 5.785 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.783202 GHz 11.89 deém
T1 1 5.7764086 GHz 0.87 dBm Occ Bw | 17.222777223 MHz
T2 1 5.7936314 GHz 1.38 dBm

-

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2A4DH-4689

Page Number

1 A2-31of 77



SPORTON LAB.

FCC RF Test Report

Report No.

: FR260819-01D

11A_Antl_5825

Spectrum I

®)

| Att

Ref Level 20.00 dém
25 dB

SWT

Offset 16.09 d&8 @ RBW 500 kHz
1ms @ VBW

2 MHz

Mode Sweep

@153 View

10 dB

M1

M1[1]

0dB

[ v

Y Bw.

11.92 dBm|
5.8258790 GHz|
17.222777223 MHz

-10 dBm

-20 de

-30 dBém

,LJ;L’W A

-40 de

=50 dBr

-60 dB:

-70d

CF 5.825 GHz

1001 pts

Span 40.0 MHz

(Marker
Type | Ref | Trc |

X-value

Y-value |

Function |

Function Result |

M1 1
T1 1
T2 1

5.825879 GHz
5.8163686 GHz
5.8335914 GHz

11.92 dBm
0.27 dBm
0.98 dBm

Occ Bw

17.222777223 MHz

. .

11AC20SISO_Antl_5180

Spectrum I né:l
Ref Level 20.00 dBm Offset 16.75 d8 @ RBW 500 kHz
| Att 25dB  SWT 1ms @ VBW 2 MHz Mode Sweep
@153 View
Mi mM1[1] 10.61 dBm)|
a8 Y 5.1781220 GHz|
e A S Bithuusgun, 18.061938062 MHz
0 dB! /\)
-10 dBm: //
-20 d # ol
S U P WA,
W\/W "‘ILMWMM
-30 dBm
40 de
-50 dBrr
-60 dB
-70 d
CF 5.18 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.178122 GHz 10.61 dem
5.171009 GHz 0.27 dBm Occ Bw | 18.061938062 MHz
5.1890709 GHz 1.12 dBm

. .

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2A4DH-4689

Page Number

1 A2-32 of 77



SPORTON LAB.

FCC RF Test Report

Report No.

: FR260819-01D

11AC20SISO_Antl_5220

®)

Ref Level 20.00 dém
| Att 25 dB

Offset 16.99 d&8 @ RBW 500 kHz

SWT

1ms @ VBW 2 MHz Mode Sweep

@153 View

10 dB

mM1[1] 10.57 dBm|

’\v 5.2215180 GHz|

0dB

18.141858142 MHz|

Sde Bt .,

-10 dBm

-20 de 1

o

e

A

-40 de

=50 dBr

-60 dB:

-70d

CF 5.22 GHz

1001 pts Span 40.0 MHz

(Marker
Type | Ref | Trc |

X-value

| Y-value | Function | Function Result |

M1 1
T1 1
T2 1

5.221518 GHz
5.2109291 GHz
5.2290709 GHz

10.57 dBm
0.67 dBm
0.01 dBm

Occ Bw 18.141858142 MHz

[

11AC20SISO_Antl_5240

spectrum I

®

Ref Level 20.00 dém
| Att 25 dB

Offset 17.08 d& @ RBW 500 kHz

SWT

1ms @ VBW 2 MHz Mode Sweep

@153 View

10 dB

mM1[1] 11.07 dBm

5.2419180 GHz|

M1

0 dB!

X
O by, 17.982017982 MHz|

-10 dBm

-20d

=30 dBm

W%M%

-40 de

-50 dBr

-60 dB

-70d

CF 5.24 GHz

1001 pts Span 40.0 MHz

Marker

X-value

| Y-value | _Function | Function Result |

Type | Ref | Trc |
M1 1

T2 1

5.241918 GHz
5.231049 GHz
5.249031 GHz

11,07 dBm
1.64 dBm

< Occ Bw |
1.53 dBm

17.982017982 MHz

[

21239:55

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2A4DH-4689

Page Number

1 A2-33 0of 77



SPORTON LAB.

FCC RF Test Report

Report No

.+ FR260819-01D

11AC20SISO_Antl_5260

Spectrum :%z
Ref Level 20.00 dém Offset 16.70 d8 @ RBW 500 kHz
| Att 25dB  SWT 1ms @ VBW 2MHz Mode Sweep
@153 View
M1[1] 10.29 dBm
dB "> 5.2631170 GHz|
10 . —— T S 18.021978022 MHz
38 'l [
-10 dém .’/ “‘1‘“
ok I %
20 I g
M%MWW “WW
-40 de
=50 dBr
-60 dB:
-70d
CF 5.26 GHz 1001 pts Span 40.0 MHz
(Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.263117 GHz 10.29 dBm
T1 1 5.250969 GHz 0.83 dBm Occ Bw 18.021978022 MHz
T2 1 5.268991 GHz 0.13 dBm

G .

Date:

11AC20SISO_Ant1_5300

| Att

Spectrum I

®

Ref Level 20.00 dém
25 dB

Offset 16.82 d& @ RBW 500 kHz

SWT 1ms @ VBW 2 MHz Mode Sweep

@153 View

10 dB

mM1[1] 10.95 dBm)|

5.2982420 GHz|

0 dB!

18.061938062 MHZ|

BN,

-10 dBm

-20d

-30 dBm

pid?

T WWNJ'W{W)M

-40 de

-50 dBr

-60 dB

-70d

CF 5.3 GHz

1001 pts

Span 40.0 MHz

Marker

X-value | Y-value | _Function | Function Result |

Type | Ref | Trc
M1 1

T1 1
T2 1

5.208242 GHz
5.200969 GHz
5.309031 GHz

10.95 dBm
0.43 dBm

< Occ Bw |
1.16 dBm

18.061938062 MHz

-
J

[

Date: §.SEP.2022

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2A4DH-4689

Page Number

1 A2-34 of 77



SPORTON LAB.

FCC RF Test Report

Report No.

: FR260819-01D

11AC20SISO_Antl_5320

Spectrum I

®)

Ref Level 20.00 dém
| Att 25 dB

Offset 16.89 d&8 @ RBW 500 kHz

SWT 1ms @ VBW 2 MHz Mode Sweep

@153 View

10 dB

mM1[1] 10.68 dBm|

5.3185210 GHz|

M1

0dB

WW 18.101898102 MHz|

-10 dBm

M

-30 dém

-20 dBm—‘-Www“lmf
Vs

LT O
o ;W

-40 de

=50 dBr

-60 dB:

-70d

CF 5.32 GHz

1001 pts Span 40.0 MHz

(Marker
Type | Ref | Trc |

X-value | Y-value | Function | Function Result |

M1 1
T1 1
T2 1

5.318521 GHz
5.310969 GHz
5.3290709 GHz

10.68 dBm
0.63 dBm
1.33 dBm

Occ Bw 18.101898102 MHz

[

11AC20SISO_Ant1_5500

Spectrum I

®

Ref Level 20.00 dém
| Att 25 dB

Offset 16.39 d&8 @ RBW 500 kHz

SWT 1ms @ VBW 2 MHz Mode Sweep

@153 View

10 dB

mM1[1] 10.84 dBm)|

!\;l 5.4991210 GHz|

0 dB!

— Moty 18.061938062 MHZ|

-10 dBm

-20d

gt

-40 de

-50 dBr

-60 dB

-70d

CF 5.5 GHz

1001 pts

Span 40.0 MHz

Marker

X-value | Y-value | _Function | Function Result |

Type | Ref | Trc |
M1 1

5.499121 GHz
5.490969 GHz
5.509031 GHz

10.84 dBm
0.37 dBm

< Occ Bw |
0.96 dBm

18.061938062 MHz

[

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2A4DH-4689

Page Number

1 A2-350f 77



SPORTON LAB.

FCC RF Test Report

Report No.

: FR260819-01D

11AC20SISO_Antl_5580

Spectrum I

®)

Ref Level 20.00 dém

| Att 25 dB  SWT

Offset 16.06 d& @ RBW 500 kHz

1ms @ VBW 2 MHz Mode Sweep

@153 View

10 dB

M1[1]
M1
Y

0dB

G Bl

10.12 dBm
5.5813190 GHz|
18.061938062 MHZ|

7

w"‘“""‘ﬂkhlw

-40 de

=50 dBr

-60 dB:

-70d

CF 5.58 GHz

1001 pts

Span 40.0 MHz

(Marker
Type | Ref | Trc |

X-value

| Y-value | Function |

Function Result |

M1 1
T1 1
T2 1

5.581319 GHz
5.571009 GHz
5.5890709 GHz

10.12 dBm
0.36 dBm
2.38 dBm

Occ Bw

18.061938062 MHz

[

11AC20SISO_Ant1_5700

Spectrum I né:l
Ref Level 20.00 dBm Offset 16.06 d8 & RBW 500 kHz
| Att 25dB  SWT 1ms @ VBW 2 MHz Mode Sweep
@153 View
mM1[1] 9.94 dBm
1048 5.7016380 GHz|
Jretur s AT 2 (:GOM 18.021978022 MHz
T [p———
0 dB! ’r(.
-10 dBm: /(
-20 d
M
o JLAAMMW ke L O NPTTIN
ot
-40 de
-50 dBrr
-60 dB
-70 d
CF 5.7 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.701638 GHz 9.94 dBm
5.691009 GHz -0.12 dém Occ Bw | 18.021978022 MHz
5.709031 GHz 0.24 dBm

. .

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2A4DH-4689

Page Number

1 A2-36 of 77



SPORTON LAB.

FCC RF Test Report

Report No.

: FR260819-01D

11AC20SISO_Antl_5720

o
[ v ]
Ref Level 20.00 d8m Offset 15.87 d8 @ RBW 500 kHz
| Att 25dB  SWT 1ms @ VBW 2MHz Mode Sweep
@153 View
mM1[1] 9.96 dBm
10 dey " 5.7208390 GHz|
¥ it "“‘M&{‘,‘W 17.982017982 MHz
0dB /
-10 dBm: /
-20 dB dwj
PR O el Body
o
-40 de
=50 dBr
-60 dB:
-70d
CF 5.72 GHz 1001 pts Span 40.0 MHz
(Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.720839 GHz 9.96 dBm
T1 1 5.711049 GHz 0.01 dBm Occ Bw 17.982017982 MHz
T2 1 5.729031 GHz 1.10 dBm

(L

11AC20SISO_Antl_5745

spectrum I né:l
Ref Level 20.00 dBm Offset 15.75 d8 @ RBW 500 kHz
| Att 25dB  SWT 1ms @ VBW 2 MHz Mode Sweep
@153 View
M1 mM1[1] 10.84 dBm)|
s 'y 5.7434020 GHz
LA
T | wﬁ“\i 18.021978022 MHz
0 dB! f \Lbk
-10 dBm: / ulL]
i b i
M“"M MMW‘LUAN Ll
-40 de
-50 dBrr
-60 dB
-70 d
CF 5.745 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.743402 GHz 10.84 dem
5.736009 GHz 1.00 dém Occ Bw | 18.021978022 MHz
5.754031 GHz 0.01 dBm

-

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2A4DH-4689

Page Number

1 A2-37 of 77



SPORTON LAB.

FCC RF Test Report

Report No

.+ FR260819-01D

11AC20SISO_Antl_5785

Spectrum :%z
Ref Level 20.00 dém Offset 16.07 d8 @ RBW 500 kHz
| Att 25dB  SWT 1ms @ VBW 2MHz Mode Sweep
@153 View
mM1[1] 9.91 dBm
o i s 5.7835610 GHz,
fouse s 18.021978022 MHz
T\}WW
0dB r[/
-10 dBm ;ij
-20 de WL’
WMWWM [
& m
-40 dB
=50 dBr
-60 dB:
-70d
CF 5.785 GHz 1001 pts Span 40.0 MHz
(Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.783561 GHz 9.91 dBm
T1 1 5.775969 GHz 0.77 dBm Occ Bw 18.021978022 MHz
T2 1 5.793991 GHz 1.54 dBm

Date:

G .

11AC20SISO_Antl_5825

Spectrum I

®

Ref Level 20.00 dém
| Att 25 dB

Offset 16.02 d& &
SWT 1ms @

RBW 500 kHz
VBW 2 MHz

Mode Sweep

@153 View

10 dB

M1[1]

0 dB!

OB g,

10.05 dBm
5.8209240 GHz|
18.021978022 MHz|

-10 dBm

-20d

A

WWWU%W ol

-40 de

-50 dBr

-60 dB

-70d

CF 5.825 GHz

1001 pts

Span 40.0 MHz

Marker

Type | Ref | Trc | X-value |
M1 1

Y-value |

Function |

Function Result |

5.820924 GHz
5.815969 GHz
5.833991 GHz

T1 1
T2 1

10,05 dBm
-0.18 dBm
1.48 dem

Occ Bw |

18.021978022 MHz

-
J

Date: 8.SEP.2022 21:53:28

[

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2A4DH-4689

Page Number

1 A2-38 of 77



SPORTON LAB.

FCC RF Test Report

Report No

.+ FR260819-01D

11AC40SISO_Antl_5190

Spectrum :%z
Ref Level 20.00 d8m Offset 16.83 d&8 @ RBW 1 MHz
o Att 25dB  SWT 1ms @ VBW 3 MHz Mode Sweep
@153 View
M1 M1[1] 10.80 dBm|
dB Y 5.1924780 GHz|
10 TR E— f%«w»{{ 36.203796204 MHz
oce /YM |
-10 dBm Jf [11‘
-20 de
30 dB - o .r'/ \w I
-40 de
=50 dBr
-60 dB:
-70d
CF 5.19 GHz 1001 pts Span 80.0 MHz
(Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.192478 GHz 10.80 dBm
T1 1 5.1719381 GHz 3.24 dém Occ Bw 36.203796204 MHz
T2 1 5.2081419 GHz 2.25 dBm

Date:

[

11AC40SISO_Antl_5230

| Att

Ref Level 20.00 dém

Spectrum I

®

Offset 17.12 dB8 @ RBW 1 MHz

25dB  SWT 1ms @ VBW 3 MHz Mode Sweep

@153 View

10 dB

M1[1]

0 dB!

et Brwrdns,

10.56 dBm
5.2278420 GHz|
36.363636364 MHZz|

-10 dBm

-20d

P et

Pothshin b,

-40 de

-50 dBr

-60 dB

-70d

CF 5.23 GHz

1001 pts

Span 80.0 MHz

Marker

X-value | Y-value | _Function |

Function Result |

T1
T2

Type | Ref | Trc |
M1 1

5.227842 GHz
1 5.2118581 GHz
1 5.2482218 GHz

10.56 dBm
2.87 dBm

< Occ Bw |
2.32 dBm

36.363636364 MHz

-
J

Date: §.SEP.2022

21:56:1€

[

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2A4DH-4689

Page Number

1 A2-39 of 77



SPORTON LAB.

FCC RF Test Report

Report No

.+ FR260819-01D

11AC40SISO_Antl_5270

Spectrum I

®)

Ref Level 20.00 dém
| Att 25 dB

Offset 16.79 d& @ RBW 1 MHz

SWT 1ms @ VBW 3 MHz Mode Sweep

@153 View

10 dB

mM1[1] 9.74 dBm

M1 5.2 3
& 5.2719180 GHz|

0dB

36.443556444 MHz

VMMWWWM T2

-10 dBm

-20 de

MWMWHJ

L’“‘“WM‘

-40 de

=50 dBr

-60 dB:

-70d

CF 5.27 GHz

1001 pts

Span 80.0 MHz

(Marker
Type | Ref | Trc |

X-value | Y-value | Function | Function Result |

M1 1
T1 1
T2 1

5.271918 GHz
5.2517782 GHz
5.2882218 GHz

9.74 dBm
1.82 dBm
2.21 dBm

Occ Bw 36.443556444 MHz

[

Date: §.¢

11AC40SISO_Antl_5310

Spectrum I

®

Ref Level 20.00 dém
| Att 25 dB

Offset 16.79 d&8 @ RBW 1 MHz

SWT 1ms @ VBW 3 MHz Mode Sweep

@153 View

10 dB

mM1[1] 10.08 dBm)|

le 5.3118380 GHz|

0 dB!

36.363636364 MHZz|

MWW%M«'{\(‘?

-10 dBm

-20d

S B

-40 de

-50 dBr

-60 dB

-70d

CF 5.31 GHz

1001 pts Span 80.0 MHz

Marker
Type | Ref | Trc |
M1 1

X-value | Y-value | _Function | Function Result |

5.311838 GHz
5.2017782 GHz
5.3281419 GHz

10.08 dBm
2.86 dBm

< Occ Bw |
2.00 dBm

36.363636364 MHz

[

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2A4DH-4689

Page Number

1 A2-40 of 77



SPORTON LAB.

FCC RF Test Report

Report No

.+ FR260819-01D

11AC40SISO_Antl_5510

Spectrum

®)

Ref Level 20.00 dém
| Att 25 dB

Offset 16.30 d&8 @ RBW 1 MHz

SWT 1ms @ VBW 3 MHz Mode Sweep

@153 View

10 dB

mM1[1] 9.57 dBm

5.5119180 GHz|

36.283716284 MHz|

0dB

-10 dBm

-20 de

3 B — T

-40 de

=50 dBr

-60 dB:

-70d

CF 5.51 GHz

1001 pts Span 80.0 MHz

(Marker
Type | Ref | Trc |

X-value | Y-value | Function | Function Result |

M1 1
T1 1
T2 1

5.511918 GHz
5.4918581 GHz
5.5281419 GHz

9.57 dBm
2.18 dBm
1.56 dBm

Occ Bw 36.283716284 MHz

[

Date:

11AC40SISO_Antl_5550

Spectrum I

®

Ref Level 20.00 dém
| Att 25 dB

Offset 16.27 d& @ RBW 1 MHz

SWT 1ms @ VBW 3 MHz Mode Sweep

@153 View

10 dB

mM1[1] 9.85 dBm

M1 « - -
- 5.5474430 GHz|

0 dB!

36.203796204 MHz|

Ey
n

-10 dBm

-20d

\

MW.J A

2% ol 4

-40 de

-50 dBr

-60 dB

-70d

CF 5.55 GHz

1001 pts Span 80.0 MHz

Marker

X-value | Y-value | _Function | Function Result |

Type | Ref | Trc |
M1 1

T1 1
T2 1

5.547443 GHz
5.5318581 GHz
5.5680619 GHz

9.85 dBm
2.73 dBm

< Occ Bw |
1.85 dBm

36.203796204 MHz

-
J

[

Date: §.SEP.2022 22:(

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2A4DH-4689

Page Number

1 A2-41 of 77



SPORTON LAB.

FCC RF Test Report

Report No

.+ FR260819-01D

11AC40SISO_Antl_5670

Spectrum :%z
Ref Level 20.00 dém Offset 16.23 d8 @ RBW 1 MHz
o Att 25dB  SWT 1ms @ VBW 3 MHz Mode Sweep
@153 View
2 M1[1] 9.80 dBm
10de ¢ 5.6737560 GHz
T;”WMU\»" "“"“N% 36.283716284 MHZ|
0dB / \1
-10 dBm: / 1\\
-20 dB M/
R A LR
e S
-40 de
=50 dBr
-60 dB:
-70d
CF 5.67 GHz 1001 pts Span 80.0 MHz
(Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.673756 GHz 9.80 dBm
T1 1 5.6518581 GHz 1.46 dBm Occ Bw 36.283716284 MHz
T2 1 5.6881419 GHz 1.38 dBm

Date:

22:02:46

G .

11AC40SISO_Antl_5710

Spectrum I

®

Ref Level 20.00 dém
| Att 25 dB

Offset 15.95 d8 @ RBW 1 MHz

SWT 1ms @ VBW 3 MHz Mode Sweep

@153 View

10 dB

M1[1]
M1

v

0 dB!

I A "o

9.69 dBm|
5.7163140 GHz|
36.443556444 MHz|

-10 dBm

-20d

R e

-40 de

-50 dBr

-60 dB

-70d

CF 5.71 GHz

1001 pts

Span 80.0 MHz

Marker

X-value | Y-value | _Function |

Function Result |

Type | Ref | Trc |
M1 1

T1 1
T2 1

5.716314 GHz
5.6017782 GHz
5.7282218 GHz

9.69 dBm
2.11 dBm

< Occ Bw |
1.90 dBm

36.443556444 MHz

-
J

Date:

8.SEP.2022 22:04:0,

[

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2A4DH-4689

Page Number

1 A2-42 of 77



FCC RF Test Report

Report No

.+ FR260819-01D

11AC40SISO_Antl_5755

Spectrum :%z
Ref Level 20.00 d8m Offset 15.73 d8 @ RBW 1 MHz
o Att 25dB  SWT 1ms @ VBW 3 MHz Mode Sweep
@153 View
" M1[1] 10.15 dBm
B M" 5.7561990 GHz|
104 EIN P Ty ~ROECRML_,  TD 36.443556444 MHz
oce 7 m\?\
-10 dBm f‘f \\
-20 de \w
e s Pt edibidos g
-40 de
=50 dBr
-60 dB:
-70d
CF 5.755 GHz 1001 pts Span 80.0 MHz
(Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.756199 GHz 10.15 dBm
T1 1 5.7367782 GHz 2.34 dBm Occ Bw 36.443556444 MHz
T2 1 5.7732218 GHz 2.21 dBm

Date:

G .

11AC40SISO_Antl_5795

Spectrum I

®

Ref Level 20.00 dém
| Att 25 dB

Offset 16.14 dB8 @ RBW 1 MHz

SWT 1ms @ VBW 3 MHz Mode Sweep

@153 View

M1[1]

10 dB

0 dB!

B o 2 - T VO

e
n

10.19 dBm
5.7935610 GHz|
36.363636364 MHZz|

-10 dBm

-20d

et

-40 de

-50 dBr

-60 dB

-70d

CF 5.795 GHz

1001 pts

Span 80.0 MHz

Marker

X-value | Y-value | _Function |

Function Result |

Type | Ref | Trc |
M1 1

T1 1
T2 1

5.793561 GHz
5.7768581 GHz
5.8132218 GHz

10.19 dBm
1.44 dBm

< Occ Bw |
3.13 dBm

36.363636364 MHz

-
J

Date: §.SEP.2022 22:(

[

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2A4DH-4689

Page Number

1 A2-43 of 77



SPORTON LAB.

FCC RF Test Report

Report No.

: FR260819-01D

11AC80SISO_Antl_5210

-
v
Ref Level 20.00 d8m Offset 16.87 d8 @ RBW 2 MHz
o Att 25dB  SWT 1ms @ VBW 10 MHz Mode Sweep
@153 View
mM1[1] 9.62 dBm|
- M1 5.214320 GHz
T b Aot AL g SBEGBYY o 75.764235764 MHz
ode J/ \h
-10 dBm f 11
-20 de
KBt L o w/ R i
-40 de
=50 dBr
-60 dB:
-70d
CF 5.21 GHz 1001 pts Span 160.0 MHz
(Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.21432 GHz 9.62 dBm
T1 1 5.172118 GHz 2.17 dBm Occ Bw 75.764235764 MHz
T2 1 5.247882 GHz 1.85 dBm

[

11AC80SISO_Antl_5290

spectrum I né:l
Ref Level 20.00 dBm Offset 16.95 d8 @ RBW 2 MHz
o Att 25dB  SWT 1ms » VBW 10 MHz Mode Sweep
@153 View
mM1[1] 10.26 dBm)|
= it 5.286800 GHz
T1 MMM"“’M J""’“"‘Wwwu T2 75.604395604 MHz|
0 dB! J \
-10 dBm: )I ‘\
-20 d
Btk T \"\M. bl L
rd v
-40 de
-50 dBrr
-60 dB
-70 d
CF 5.29 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.2868 GHz 10.26 dem
5.252118 GHz 2.96 dBm Occ Bw | 75.604395604 MHz
5.327722 GHz 3.37 dBm

[

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2A4DH-4689

Page Number

1 A2-44 of 77



SPORTON LAB.

FCC RF Test Report

Report No

.+ FR260819-01D

11AC80SISO_Antl_5530

Date:

Spectrum :%z
Ref Level 20.00 dém Offset 16.13 d8 @ RBW 2 MHz
o Att 25dB  SWT 1ms @ VBW 10 MHz Mode Sweep
@153 View
M1[1] 10.22 dBm
o e 5.527600 GHz
B YA Y ) MMWWWM‘«J{ 75.444555445 MHz
0dB / \
-10 dBm: / \
-20 dB
PYRTY] W IYPPONBITON M’H \\m 8 SO
= A
-40 de
=50 dBr
-60 dB:
-70d
CF 5.53 GHz 1001 pts Span 160.0 MHz
(Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.5276 GHz 10,22 dBm
T1 1 5.492278 GHz 3.41 dém Occ Bw 75.444555445 MHz
T2 1 5.567722 GHz 3.39 dBm

[

11AC80SISO_Antl_5610

| Att

Spectrum I

®

Ref Level 20.00 dém

25 dB

Offset 16.09 d& & RBW
SWT

2 MHz

1ms @ VBW 10 MHz Mode Sweep

@153 View

10 dB

Mi[1
M1 {1

0 dB!

10.26 dBm
5.612400 GHz
75.604395604 MHz

-10 dBm

-20d

W»‘»MWW

e il 4

-40 de

-50 dBr

-60 dB

-70d

CF 5.61 GHz

1001 pts

Span 160.0 MHz

Marker

X-value | Y-value | _Function |

T1
T2

1
1

Type | Ref | Trc |
M1 1

5.6124 GHz
5.572278 GHz
5.647882 GHz

10.26 dBm
3.48 dém

< Occ Bw |
3.92 dBm

-
J

Date:

8.SEP.2022

22:13:14

Function Result |

75.604395604 MHz

[

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2A4DH-4689

Page Number

1 A2-45 of 77



SPORTON LAB.

FCC RF Test Report

Report No.

: FR260819-01D

11AC80SISO_Antl_5690

o
v
Ref Level 20.00 dém Offset 16.13 d8 @ RBW 2 MHz
o Att 25dB  SWT 1ms @ VBW 10 MHz Mode Sweep
@153 View
mM1[1] 9.90 dBm
1008 5.677210 GHz
T)rlj“-“"‘ T T e L T R L: 75.764235764 MHz
0dB / \
-10 dBm: K \k
-20 dB
—— »
i e Lt NIV T
-40 de
=50 dBr
-60 dB:
-70d
CF 5.69 GHz 1001 pts Span 160.0 MHz
(Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.67721 GHz 9.90 dBm
T1 1 5.652278 GHz 3.39 dBm Occ Bw 75.764235764 MHz
T2 1 5.728042 GHz 2.97 dBm

11AC80SISO_Antl_5775

spectrum I

Ref Level 20.00 dém

| Att 25dB  SWT

Offset 15.90 d&8 & RBW

2 MHz

1ms » VBW 10 MHz Mode Sweep

@153 View

10 dB

mM1[1] 11.01 dBm

5.777240 GHz

M1

‘!‘WWM

75.764235764 MHz

0 dB!

-10 dBm

-20d

IR

-30 dBm

AT

-40 de

-50 dBr

-60 dB

-70d

CF 5.775 GHz

1001 pts Span 160.0 MHz

Marker
X-value

| Y-value | _Function | Function Result |

Type | Ref | Trc |
M1 1

T1 1
T2 1

5.77724 GHz
5.737118 GHz
5.812882 GHz

11.01 dBm
4.45 dBm

< Occ Bw |
3.92 dBm

75.764235764 MHz

=

[

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2A4DH-4689

Page Number

1 A2-46 of 77



s ss. FCC RF Test Report Report No. : FR260819-01D

Min emission bandwidth

Test Result
TestMode Antenna | Freq(MHz) GTSAII-EIZB]W FL[MHZ] FH[MHz] | LimitfMHz] | Verdict
5745 16.36 5736.84 5753.20 0.5 PASS
11A Antl 5785 16.32 5776.84 5793.16 0.5 PASS
5825 16.32 5816.84 5833.16 0.5 PASS
5745 17.56 5736.24 5753.80 0.5 PASS
11AC20SISO Antl 5785 17.56 5776.24 5793.80 0.5 PASS
5825 17.56 5816.24 5833.80 0.5 PASS
11ACA0SISO Antl 5755 36.32 5736.84 5773.16 0.5 PASS
5795 36.32 5776.84 5813.16 0.5 PASS
11AC80SISO Antl 5775 76.32 5736.92 5813.24 0.5 PASS
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Power spectral density

Test Result
TestMode Antenna Freq(MHz) Result [dBm/MHz] Limit[dBm/MHz] Verdict
5180 6.47 <11.00 PASS
5220 6.37 <11.00 PASS
5240 7.16 <11.00 PASS
5260 6.78 <11.00 PASS
5300 6.71 <11.00 PASS
5320 6.5 <11.00 PASS
5500 6.55 <11.00 PASS

11A Antl
5580 6.47 <11.00 PASS
5700 5.96 <11.00 PASS
5720_UNII-2C 6.03 <11.00 PASS
5720_UNII-3 14 <30.00 PASS
5745 3.69 <30.00 PASS
5785 3.56 <30.00 PASS
5825 3.47 <30.00 PASS
5180 5.21 <11.00 PASS
5220 5.14 <11.00 PASS
5240 5.99 <11.00 PASS
5260 5.45 <11.00 PASS
5300 5.47 <11.00 PASS
5320 5.26 <11.00 PASS
11AC20SISO Antl 5500 5.26 <11.00 PASS
5580 5.28 <11.00 PASS
5700 4.72 <11.00 PASS
5720_UNII-2C 4.78 <11.00 PASS
5720_UNII-3 0.17 <30.00 PASS
5745 2.38 <30.00 PASS
5785 2.26 <30.00 PASS
5825 221 <30.00 PASS
5190 1.83 <11.00 PASS
5230 1.56 <11.00 PASS
5270 1.45 <11.00 PASS
11AC40SISO Antl 5310 1.53 <11.00 PASS
5510 1.3 <11.00 PASS
5550 1.3 <11.00 PASS
5670 1.22 <11.00 PASS
Sporton International Inc. (Kunshan) Page Number : A2-53 of 77
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5710_UNII-2C 0.85 <11.00 PASS
5710_UNII-3 -5.1 <30.00 PASS
5755 -1.39 <30.00 PASS
5795 -1.23 <30.00 PASS
5210 -3.44 <11.00 PASS
5290 -3.4 <11.00 PASS
5530 -2.96 <11.00 PASS
11AC80SISO Antl 5610 -2.5 <11.00 PASS
5690_UNII-2C -3.28 <11.00 PASS
5690_UNII-3 -9.28 <30.00 PASS
5775 -5.2 <30.00 PASS

Note: 1.The Result and Limit Unit is dBm/500 kHz in the band 5.725-5.85 GHz.
2. The Duty Cycle Factor is compensated in the graph.
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